
 

 

1 

 

 
MORMUGAO PORT TRUST 

ENGINEERING (CIVIL) DEPARTMENT 
FACE SHEET TO ACCOMPANY THE TENDER DOCUMENTS 

TENDER No.CE/ 89/2017 
 

A. 1. Name and full address of the Contractor 
 to whom the Tender Documents are issued.  : 
 
    2. Whether registered with Engineering (Civil) 
              Department, if so, class of registration. : 
 
    3.      If not registered, reference to the letter of the Chief  
             Engineer authorising  issue of the tender Documents.  : 
 
    4.      Date of issue of Tender Documents.                           : 

                                                    
B.1. Name of work: Operation & maintenance of 100m3 capacity STP at Hospital at Headland 
[...]
arranged by the contractor. Also in case of any spares required for the 
repairs/maintenance/replacement of the civil works for the proper/efficient 
functioning of the plant, the same shall be arranged by the Contractor after taking prior 
approval of the cost from the competent authority immediately. However the cost of 
such spares including removing/dismantling and proper refixing, transport, labour 
charges etc will be considered for payment in RA bills after considering the time taken 
to attend the repair work on production of documentary evidence within 48 hrs. after 
completion of work. This replacement of major spares of shall have a warranty against 
the damage for the period  of one year, during this period the contractor shall have the 
defect liability for the major spares replaced for the period of one year from the date of 
replacement. 
 

21. Penalty clause. 
Following penalty shall be imposed for the default/failure of attending particular item 
or specified works are not within the time specified as below and the decision of CE or 
his representative is final. 
 

Sr 
No. 

Description of Item Penalty 

1 Failure to submit monthly test report within the required 
parameters as per item no 2 as per the schedule.  

Rs 1500/- 
per test 

2 If the Asst. Operator is not available at site or not deputed at site or 
has not performed the duty properly as stipulated in the B.O.Q. item 
no.1 

Rs 550/- per 
day 

3 Non supplying or non providing(dosing) of Sodium Hypochlorite 
solution @ minimum 1.5 kg per day (shift) 

Rs 45/kg 

4 If any of STP debris/raw sewage/sludge etc. is found dumped 
haphazardly in MPT area 

Rs. 5000/- 
per lorry 
load 

Note :-  
1) Contractor shall obtain the signature daily or as practical from the engineer-in-charge 

of all the records maintained by them as joint records.  
 



 

 

17 

 

 
 
 
 

2)Imposing repeated penalty (maximum twice for the similar part failure of contract 
work) is not relief on the Contractor not to attend the work. Contractor has to arrange 
to get the work done within a specified/reasonable time as per the nature of work . 
 
 3)failing which, with a short notice, the department may enter upon the site and be 
got the work done by engaging other agencies at the risk & cost of the Contractor as 
part failure of contract. The contractor shall fully co-operate without any 
objections/obligations with such other agencies engaged for carrying out part failure 
of contract works as per scope of works and contract conditions, failure to 
cooperation with the other agency engaged, double the amount of part failure work 
awarded to other agency will be deducted from the bill as creation of 
hindrance/problems to such agency in carrying out the works awarded. In this regard 
Chief Engineers Decision shall be final and binding. 
 

22. Duties and Responsibilities of Contractor’s Field staff posted at Hospital STP: 
Male Asst. Operator (having knowledge of sewage treatment, water treatment or any 
other such plants and systems):-He will be In-charge of proper operation and civil 
maintenance works as well as all operational machineries  of  the plant and his prime 
duty is to take care of entire plant and surrounding premises and to see that the work 
is carried out as per the contract conditions. He shall exercise supervision, co-
ordination and control in the matter of execution of plant operation and civil 
maintenance works  and contractor and cooperate with department.He shall always 
maintain the required parameters of sewage effluent treated water with carrying PH 
value tests etc at site daily and maintain records. He shall maintain the log book, 
connected reports, meter readings, flow meter readings and any other activities etc 
and   daily reports  or as corrected as and when required, as per the requirements and 
other records during operation and submit daily two copies of the statement /daily job 
cards / record to the concerned civil section before 10 a.m., and submission of test 
report in time or as directed. He will see that no breakdowns occur in regular works 
and in case of any breakdown, power failure etc report to CME and Civil office etc 
accordingly in time, pursue and persist the matters till it is set right and coordinate and 
cooperate with departmental Civil as well CME staff etc in repairs and other major 
works. He will receive all site instructions given from time to time in verbal, telephonic 
as well as writing by the dept and act in time accordingly. 
 
He will be fully responsible for testing the field tests such as PH value and suspended  
solids to  maintain the desired parameters and characteristics of the treated water 
always within the permissible limits .(Breakdown period not included), shall be 
responsible for proper dosage of chemical in time as required, such as Sodium 
Hypochlorite NaOCl Dosage: minimum 1.5 kg/day for STP/Hospital) or as directed and if  



 

 

18 

 

 
 
 
required dosage of Aluminium Sulphate Al2SO4, 7H2O and Polyelectrolyte SS500 to 
obtain the desired parameters/characteristics of the treated water always, 
arrangement for sending treated water  samples for testing and submission of test 
reports in time, carrying out PH tests (litmus paper tests or similar type of tests daily) of 
untreated and treated water, gas etc. at site regularly, arrangements and keeping of 
account of chemicals and other materials brought at site and maintaining  joint record 
daily.  
 
He shall be responsible for  Periodic pumping of sludge to grit chamber, partly sludge 
bed, etc. as required and directed,  Repairs of all pumps foot valves installed of various 
sizes as & when required, maintenance of sluice valves  by providing gland packing etc., 
Cleaning of non-return valves as & when required including removing and refitting, 
Maintenance of various interconnecting pipelines and keeping the plant in totally 
running condition, maintaining the existing STP garden by by watering, cleaning, 
sweeping, cutting the creeper, bushes and keeping the surrounding area clean.  

 
23.  The following sewage parameters/characteristics are always required to be maintained 

strictly. 
 

Sr. 
NO
. 

Parameter Untreated sewage 
Characteristics 
(approximately) 

Treated sewage Characteristics 
(strictly to be maintain) 

1. Colour & odour Brown & 
objectionable 

Colourless and odourless 

2. Suspended solids 400 mg/lit. < 100 mg/lit. 

3. PH 8-10 5.5-8.00 

4. Oil & grease 50 mg/lit. < 10 mg/lit. 

5. COD 400 mg/lit. < 250 mg/lit. 

6. BOD @ 270 C 250 mg/Lit. <10  

 
 
 
 
 
 
 

--------- 
 
 
 
 



 

 

19 

 

 
MORMUGAO  PORT  TRUST 

ENGINEERING  (CIVIL)  DEPARTMENT  
 

TENDER NO.CE/89 /2017 
 

NAME OF WORK: OPERATION  AND MAINTENANCE OF 100M3 CAPACITY STP AT MPT  
                                  HOSPITAL AT HEADLAND FOR A PERIOD OF TWO YEARS.(2018 AND 2019) 

 
 SCOPE OF WORK  

 
1. Receiving of entire raw sewage through hospital and treating the effluent in the manner 

explained in O&M or as directed. 
2. Cleaning of grit chamber any other chambers, lines as is required… etc. 
3. Maintaining the flow from one unit to other as is designed or as per the manual … etc. 
4. Purifying of treated water from chlorination tank to the fire fighting tank as per 

directions … etc. 
5. Cleaning of chlorination tank, clarifier or any other unit periodically as directed. 
6. Routine civil maintenance works of sewage treatment plant units as per manufacturers 

manual or as directed. 
7. Disposing of sludge as directed. 
8. Maintaining the entire plant area neat & tidy at all times including carrying out 

necessary weeding, cleaning the entire area etc.  
9. Repairs/replacement  of any civil equipment service pipelines etc. in case of malfunction 

or breakdown. 
10. Supply of Sodium hypochlorite as per Item nos.1 of the BOQ. 

 
 
 

==== 
 
 
 
 
 
 
 
 
 
 



 

 

20 

 

 
MORMUGAO  PORT  TRUST 

ENGINEERING  (CIVIL)  DEPARTMENT  
 

TENDER NO.CE/89/2017 
 

NAME OF WORK: OPERATION  AND MAINTENANCE OF 100M3 CAPACITY STP AT MPT  
                                  HOSPITAL AT HEADLAND FOR A PERIOD OF TWO YEARS.(2018 AND 2019) 

 
TREATMENT PHILOSOPHY 

 

The sewage arising from hospital complex is expected to have nautical PH6.5-8.0, BOD 

250mg/l. COD 400 mg/I & O & G 50 mg/Ime of man concern.  For this units, we have 

proposed primary treatment to remove the unwanted object & coarse grit & oil & grease 

followed by fixed film technology combined with fine bubble diffuse aeration technique to 

get highly efficient biological treatment (attached growth system), to meet the discharge 

standard. 

Addition of sodium hypochlorite solution in final treatment water is proposed to maintain 

necessary residual chlorine to avoid bacterial contamination. 

 

PROCESS DESCRIPTION 

The raw sewage flows by gravity to the STP, raw sewage is passed through screen & grit 

chamber to avoid entering of unwanted objects, coarse grit.  After screening sewage is 

passed through O & G trap for removal of Oil & Grease before entering into sewage 

collection tank. 

 

The raw sewage is pumped with help of submersible pumps of capacity 4.5 M3/hr to the 

Package Sewage Treatment Plant, working on the principle of High Rate Aeration with 

submerge media.  Aspirated air is purged in the aeration tank and mixed with bio-mass 

generated by seeding. The fine bubbles generated by grid produce good mixing & oxygen 

transfer.  The clarifier is in the form of tube settler.  The sludge is settled in the tube settler 

wherein PVC media is used.  Since the process involves retention of biomass on media in 

the aerobic system, no recirculation is required.  The excess sludge is taken to the 

dewatering system. The overflow from the Tube settler is taken to chlorination tank for 

chlorine dosing. 

 



 

 

21 

 

 

 
 

UNITS SIZES & MECHANICAL EQUIPMENT SUMMARY 
 

A. UNITS ; 
 
1. BAR SCREEN CHAMBER : 
 

No. : One 

Size : 1.0Mx0.5Mx0.3M LD + 1.0 FB 

MOC : RCC 

Function : To avoid entry of unwanted objects 

 
2. GRIT CHAMBER : 
 

No. : One 

Size : 2.0Mx0.5Mx0.3M LD + 1.1 FB 

MOC : RCC 

Detention time : 1 min. 

Function : To avoid entry of unwanted objects 

 
3. O & G TRAP : 
 

No. : One 

Size : 3.5 M x 1.5 M x 1.0 M LD + 1.3 FB 

MOC : RCC 

Detention time : 30 min. 

Function : To avoid entry of unwanted objects 

 
4. RAW SEWARAGE SUMP : 
 

No. of tanks : One 

Size : 1.5 M x 1.5 M x 1.0 M LD  

Detention time : 30 min. 

Entry of effluent : From gravity 

Exit of effluent : To SAFF reactor through Raw sewage pump 

MOC : R.C.C. 

Function : To collect effluent and dampen variations in quality 

 
 
 
 



 

 

22 

 

 
 
5. SAFF REACTOR : 
 

No. of tanks : One 

Size : 5.2Mx2.4Mx3.6M LD + 0.5 FB 

MOC : R.C.C. 

Entry of effluent : From top pumped flows 

Exit of effluent : From Top 

Mixing of tank contents : Diffuse air 

6. TUBE SETTLER : 
 

No. of tanks : One 

Size : 2.4Mx1.7Mx2.0M LD + 0.3 FB 

MOC : R.C.C. 

Entry of effluent : From SAFF reactor launder overflow 

Exit of effluent : To treated sewage sump launder Overflow 

Function : To settle suspended particle 

 
7. TREATED SEWAGE SUMP: 
 

No. of tanks : One 

Volume : 49.02M3 

MOC : HDPE 

Function : To store effluent water. 

 
8. HYPE PREPARATION TANKS: 
 

No. of tanks : One 

Capacity : 100 lit 

MOC : HDPE 

Chemical dosing : In treated effluent out let 

Function : To store hypo solution. 

 
B. MECHANICAL EQUIPMENT 

1. Tag No. AB101A/AB101B : Diffuse air blower 

 Type : Twin lobe blower 

 Nos. : 2 

 Capacity : 50 m3/hr 

 Discharge pressure : 0.54 kg/cm2 

 MOC : Casing  : CI 
Rotor    : CI 

 Make : USHA 



 

 

23 

 

 Accessories : Suitable common base frame for blower & 
motor, suitable pulleys, V belts, suction air 
filter, safety relief valve & suction silencer 

 Drive motor : 5.0 HP x 1450 RPM, Electric induction 
motor TEFC, Sq. Cage, IP-55, Class 'F' 
insulation 3 ph, 440V, 50 Hz 
Make : Compton 

2.   Diffuser for SAFF reactor 

 Nos : 8 

 Type : Membrane type fine air diffuser 

 MOC : EPDM 

 Make : Grindwell 

3. Tag  
P-101-A/B 

: Raw sewage Pump 

 Nos : (1 working + 1 standby) 

 Type  : Submersible 

 Capacity : 10 m3/hr 

 Total discharge Head : 10 M 

 Drive : Motor driven 

 Solid Handling Capacity : 10 mmΦ 

 MOC : Casing/Stuffing Box       : CI 
. Impeller/Type               : CI/ Semi 
Open 
.  Shaft                            : CS 

 Accessories : Suitable piping, Valves, Pressure Gauge at 
Delivery 

 Make : Kirloskar 

 Drive motor : 1.0 HP/1440 RPM, IP 55 TEFC, B3, F, IP 55 
squirrel cage, 415V, 
50Hz with outdoor installation make : 
Grundlos 

4. Tag  : Basket centrifuge 

 Nos : One 

 Type : Basket type top discharge 

 Capacity : 25 kg/day 

 MOC (basket) : SS 304 

 Make : United 

 Motor : TEFC type squirrel cage through multiple V 
belts, 1.0 HP/1450 RPM 

 Make : Kirlosker 

 
 
 

 



 

 

24 

 

 
 

START UP OF THE PLANT 
 
Al the units should be clean from debris, waste material, bolts, nuts, wires or any extraneous 
material otherwise they would spoil the pump. 
 
6.1 MECHANICAL & ELECTRICAL CHECKS 
 

a) The gear box should be filled with gear oil. 
b) The self priming pump should be filled with water to ensure self priming 
c) Measure the No load current of all the motors & check if it is within limits. 
d) All valve & lines should be checked and cleaned before start up. 

 
6.2 TRIAL WITH FRESH WATER 

 
The fresh water is passed through the various units and all the tanks are filled up to the 
overflow levels. This also helps to check the leakages if any.  All the valves, pumps and 
other mechanical items are checked. The overflow levels in the weirs is checked to see 
that they are uniform throughout 
 

6.3 START UP OF BIOLOGICAL SYSTEM (SAFE REACTOR) : 
 

While commissioning the plant it is important to use acclimatized micro organism for 
greater efficiency. The acclimatized microorganism are called as biological seed in the 
SAFF rector.  In absence of better seed, naturally available bio-matter cow dung may be 
added into the SAFF rector, after removing the extraneous materials like straw, grass, 
etc. Continuously pass the air through air diffuser so that the mixture of biological seed 
and water is thoroughly mixed and oxygen from the air is provided continuously. Do 
not allow any extra water to flow inside the SAFF reactor. 
 
The process of seeding will take about weeks time depending upon the temperature 
and humidity of the atmosphere. 
 

6.4 CHARGING OF UNITS & COMMISSIONING OF ETP. 
 
a. In order to start the plant it will be essential to see the incoming sewer line to the 

plant starting from screen chamber, which should be clear from debris.  Similarly all 
the tanks should be cleaned and free from any waste material before sewage is 
taken into the plant. 

 
b. Before starting the pump it is necessary to ensure that there is sewage in the 

collection tank. The submersible pumps are with inbuilt level controller and it will 
operate depending water level in the tank 



 

 

25 

 

 
 
After the raw sewage pump is started, the sewage will start flowing into the SAFF 
reactor. The raw effluent pump should be started only after ensuring sufficient 
sewage in the tank. The flow rate of this pump should be adjusted be throttling the 
valve to the predetermined level of 4.25 m3/hr. flow can be monitored by 
measuring the pressure at the pressure gauge fitted on the pump.  The overflow 
from the SAFF reactor will be passed to the Tube settler.  The overflow from the 
Tube settler will be passed on the collection tank. 
 
The excess sludge from the SAFF reactor and Tube settler will be dewatered in the 
basket centrifuge. 
 

6.5 DO's & DON’T's FOR OPERATION 
 

6.5.1. Do's 
 
1. Clean all the units for debris, waste material, nuts, wires or an extraneous 

material. 
2. Average flow of 100m3/day should be maintained. 
3. Standby pump should be operated alternatively on 12 hrs basis. 